


Prüfbericht-Nr.: <i>Test Report No.:</i>	15073260 002	Auftrags-Nr.: <i>Order No.:</i>	154049861		
Kunden-Referenz-Nr.: <i>Client Reference No.:</i>	482870	Auftragsdatum: <i>Order date:</i>	28.04.2014		
Auftraggeber: <i>Client:</i>	NANTONG BEISHIDI LIGHTING ELECTRICAL CO., LTD. MAQIAO INDUSTRIAL PARK, JIUHUA TOWN, RUGAO CITY, JIANGSU PROVINCE				
Prüfgegenstand: <i>Test item:</i>	Self-ballasted LED Lamp				
Bezeichnung / Typ-Nr.: <i>Identification / Type No.:</i>	A55 a x, A60 a x, C35 b y, G45 b y, G95 c E27, G125 c E27, R50 b E14, R63 a E27, R80 a E27 a=2, 4, 6; b=2, 4; c=4, 6 x=E27, B22; y=E27, E14				
Auftrags-Inhalt: <i>Order content:</i>	Certificate of Conformity				
Prüfgrundlage: <i>Test specification:</i>	1194/2012/EU Annex III RG 859/2009	244/2009/EC Annex II/03.09			
Wareneingangsdatum: <i>Date of receipt:</i>	30.04.2014				
Prüfmuster-Nr.: <i>Test sample No.:</i>	Number 1# to 40# for each model				
Prüfzeitraum: <i>Testing period:</i>	30.04.2014-23.03.2015				
Ort der Prüfung: <i>Place of testing:</i>	NANTONG BEISHIDI LIGHTING ELECTRICAL CO., LTD.				
Prüflaboratorium: <i>Testing laboratory:</i>	TÜV Rheinland (Shanghai) Co., Ltd.				
Prüfergebnis*: <i>Test result*:</i>	Pass				
geprüft von / tested by:		kontrolliert von / reviewed by:			
Datum <i>Date</i>	Name / Stellung <i>Name / Position</i>	Unterschrift <i>Signature</i>	Datum <i>Date</i>	Name / Stellung <i>Name / Position</i>	Unterschrift <i>Signature</i>
Sonstiges / Other aspects					
<p>Stage 2 requirements (from 01.09.2014, not include product information requirements) for non-directional and directional LED lamp were performed and results see test report.</p> <p>Stage 5 requirements of 244/2009/EC (from 01.09.2013, not include product information requirements) for non-directional Lamp Efficacy Requirements were performed and results see test report.</p> <p>Energy efficiency class according to COMMISSION DELEGATED REGULATION (EU) No 874/2012 is also considered in this test report.</p> <p>Attachment 1: Measurement and Test Equipment List, 1 page.</p>					
Zustand des Prüfgegenstandes bei Anlieferung: <i>Condition of the test item at delivery:</i>			Prüfmuster vollständig und unbeschädigt <i>Test item complete and undamaged</i>		
* Legende:	1 = sehr gut P(ass) = entspricht o.g. Prüfgrundlage(n)	2 = gut F(ail) = entspricht nicht o.g. Prüfgrundlage(n)	3 = befriedigend N/A = nicht anwendbar	4 = ausreichend N/T = nicht getestet	5 = mangelhaft
Legend:	1 = very good P(ass) = passed a.m. test specification(s)	2 = good F(ail) = failed a.m. test specification(s)	3 = satisfactory N/A = not applicable	4 = sufficient N/T = not tested	5 = poor
<p>Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.</p> <p><i>This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.</i></p>					